
WEF Operations Challenge
Process Control Event

2016

Team Name:

Team Number:

Team Captain:

Test points awarded:

Simulator points awarded :

Total event points:

Multiple choice section
5 pages

30 total questions
'10 to 20 points per question

Extended multiple choice section
2 pages

10 total questions
25 to 50 points Per question

scenarios section
Questions may have differing point values
up to 180 points per correct answer and work shown
50% partial credit possible
0 points if work not shown

Remember that you may be penalized if you don't show your work, even if the answer is correct!

Allteam members must pafticiPate

Math multiple choice section
2 pages

10 total questions
Up to 50 points Per question
[...]
Use the scenario information for all questions and circle the correct answer for each.

You must show your work to receive full credit even if the answer is correct.

or grader's use

Points eamed

?o

2

Maximum point value for this question: 90
A

1273 gpd/sq ft
(15.9 m'/mt /d¡

Under plant operating conditions and assuming an equal flow split from the primary 
|

clarifiers, what is the wetting rate on the high rate TFs as lefined by the cross I

191 1 gpd/sq ft
(77.9 mt /m2 /d'¡

36 /'46Þ + O,SxJü: YS-n6P

78ç1 (7zeo'L( /-_
/( -

c 4770 gpd/sq ft
(194.3 mt /m'/d¡

15732 ood/so ft
D 

lrrtt.ã'm'/m'/d¡

/ ? ó 7. Eça35'(Y J 1?Ó7'E

_ -\r-

/t5s 60 x, /,9= ( ?o 7o.'nt//

I
r'-ti : 7 t0' ( lz /'n' ',, 'L

27. tr I
?3o,'c x'3

Team number: WEF Operations Challenge 2016



Scenario #1: Trickling Filters Test page number 13

Use the scenario information for all questions and circle the correct answer for each.

You must show your work to receive full credit even if the answer is correct.

For gradels use

Proper answer

Points eamed

/trCI

3

Maximum point value for this question: 180
A 19.71 mm/pass

lf the distribution arms on the high rate TFs rotate at 2 rpm, what is the
current Spulkraft flushing intensity (SK) rate? Again, assume equal flow B 13.51 mm/pass

5pllu.il lg il uil r r.r rç Pr il ildr y urdr il rEr ù

3,:t", t.9= 4Ç /Ø (, t>

: i[z St- ')'^

(äf n

/'t?0

(llSeô¡ /.f: I?o?/o rrl/J (7D3tc
#-- -u&5fltr;,ç
21 ^7Þct7't

77t3-6 þ'e-cl^

aÖL?' I

th

6.76 mm/pass

D 4.50 mm/pass

'r,z ç ;

4,

Team number: WEF Operations Challenge 2016



Scenario #1: Trickling Filters Test page number 14

Use the scenario information for all questions and circle the correct answer for each.

You must show your work to receive full credit even if the answer is correct.

grader's use

Proper answer

t3

Poinb eamed

z/Ò

4

Maximum point value for this question: 21O
A O.08 RPM

Using the Spulkraft flushing intensity (SK) rate information on Table 1

attached, if the primary clarifier effluent BOD increases to 190 mg/|, what
iq the mrvimr rm dicfrihr rfinn arrn cnaar{ /in QÞl\l\ fhaf chnr rld ha larnafad

0.25 RPM

if allfour rough¡ng filters are on line?

16/¡w 9'?+ - '<o- irl <'qy
c

/ó
0.46 RPM

/5 )t 6zY /< f¿z = 2 5., /4/, ., f]:

s1 40 -' />rst

j(Zf c)x lL x 2 J. V
'78sv xyxy t7,-? xr¿)

/7è y r/35-6 o

/OcC
t ?, í5?(,rt +9 /.i /a t

1152* l, (?87V-'

| ( sçøor-t,ç _ 1 6 27,s -t//nr
zq

23 z3

L.7zf \/oÔ Q

: ()- ¿53
4 x 1o xéo

D 0.63 RPM

., /, lù

^7/^./4"

Hint SK = mm/pass = (flow in m3lm2lhr * 1000 mm/m)/(number of arms * RPM * 60 min/hr)
Hint SK = mm/pass = 25.4*(9pm"1217.49)l(area*# of arms*rpm)

Team number: WEF Operations Challenge 2016



Scenario #3 L¡ft Station Data

Below are the characteristics of the 24th Street Pumping Station. This is a duplex pumping station where the pumps alternate between lead

and lag duty. Please use the below characteristics and the attached SCADA Graph to answer any questions. All elevations are in reference

of mean sea level (i.e. 0 is mean sea level)

Test page number 20

Basin Characteristics

ïotal Basin Area 135.5 ac (55 ha)

Sewered Basin Area 91.7 ac (37 ha)

Base Sewage Flow 0'104 mgd (393.7 m"/d)

Water Consumption 0.104 mgd (393.7 m'/d)

Dry Weather I nfi ltration 0.143 mgd (541.3 m'/d)

Average Daily Flow 0.247 mgd (935.0 m" /d)

2-year Peak Sewer Flow 1.06 mgd (4012 m" /d)

S-year Peak Sewer Flow 1.34 mgd (5072 m- /d)

1O-year Peak Sewer Flow 1.53 mgd (5792 m" /d)

Pumpl and2lnformation

Discharge Size I in (200 mm)

Maximum Pump Rate Per PumP 1050 gpm (3.98 m" /min)

Ultimate Buildout Design Total Dynamic Head 158ft (48.16 m)

Desìgn RPM '1800

Current Buildout Design Total Dynamic Head 92 tt (759 m- /d)

Wet Well Parameters

W¡dth 7 ft (2.1 m)

Length (ft Q.am)
Top of Top Slab Elevation 5.9 ft (1.8 m)

Thickness of Top Slab 0.7 ft (0.21 m)

Top of Bottom Slab Elevation 11.3 ft (-s.4 m)

Thickness of Bottom Slab 1.0 ft (0.30 m)

lnfluent Line lnvert Elevation -5.3ft (-1.6m)

lnfluent Line Diameter 16 inch (400 mm)

WEF Operations Challenge 2016



Scenario #1 L¡ft Station Data Test page number 21

Pump Status
0=Off 1=On
Pump #1

-wet 
well Level

Lag Pump On
Elevat¡on

' 
- 

' Lead Pump On

Elevation -1.8m

Pump Off Elevation
-2.5m

-dùdÀdd-dèdùdècÀdddddÈddèÈÀdùdd
o q æ N @ o t æ N @ o + æ N @ ç) !' æ N @ o s æ N @ o I @ N @ o

Þ è q ì i ð q! ð Ð q1 * Í :t qr Yr ç A ç n n .l c't c! ql q] r : !: Ð eì I
NNNÑNNNNNddNNNddddêÊÈ<¡:dd
ÊÈddêÈÈddiÈddii

oq

o-4
6
o
u

WEF Operations Challenge 2016



Scenario #3: Lift Station Test page number 22

Use the scenario information for all questions and circle the correct answer for each

You must show your work to receive full credit even if the answer is correct.

1

Maximum point value for this question: 60
A 1271 gal (4810liters)

What is the maximum volume of the wet well only not including any
potential storage in the gravity collection system? B 3513 gal (13300liters)

'l xlx (s.q-a,) ^C(r,Ð=

' ,t'årt,
?So 7.1 s"./

(T16. s |t'

'z-l x j'l * (t.>- o, ¿/ - (-? q)) .

(

c 6508 gal (24600liters)

9503 gal (35970liters)

r grader's
ly

Proper answer

Poinb eamed

þo

use

Team number: WEF Operations Challenge 2016



Scenario #3: Lift Station Test page number 23

Use the scenario information for all questions and circle the correct answer for each.

You must show your work to receive full credit even if the answer is correct.

2

Maximum point value for this question: 50
A Yes

Given the current operating parameters as shown in the SCADA chart is 
I

the wet well surcharging the gravity collection syste n in any way? I
/or rnnnrt rrnr rr anorrrar\ I

No

wul ,-r(l rna-:¡

i\+\ V e- f

: -5.

-r.3

--f .J
,s. B

c Sometimes

For grader's use
only

Proper answer

Poinß eamed

SO

Team number: WEF Operations Challenge 2016



Scenario #3: Lift Station
Use the scenario information for all questions and circle the correct answer for each

You must show your work to receive full credit even if the answer is correct.

Test page number 24

grader's use

Proper answer

Poinß eamed

/oÒ

Pump 1; 133 gpm (8.4 l/sec)
Maximum point value for this question: 100

Pump 2; 133 gpm (8.4 l/sec)
Utilizing the SCADA chart which pump is operating between between
12.4t PM and 12.56 PM? What is the calculated pump discharge
ass ing inflow is average daily flow?

%'' 2-1 6f'o*/"'o

< 7,yg: I I LLl,, 7"( t/,o-,/r. n

Iã,t - 5
lxtl* >.t

'>*< 6o : l-?¿.1,

2 5 - l.r: O.¡?^
'-ì

z-lY5.t x o.V 
=

í,þfto't

, [0.n 
u{ç

ryN ,1,

Pump 1; 304 gpm (19.2|/sec)

Pump 2: 304 gpm (19.2\/sec)

Pump 1; 662 gpm (41.8 l/sec)

Pump 2; 662 gpm (41.8 l/sec)

Pump 1: 834 gpm (52.6 l/sec)

Pump 2; 834 gpm (52.6 l/sec)

Team number: WEF Operations Challenge 2016



Scenario #3: Lift Station
Use the scenario information for all questions and circle the correct answer for each.

You must show your work to receive full credit even if the answer is correct.

Test page number 25

or grader's use

Proper answer

Poinb eamed

1ø Ò

¡1;'1

) 0sr -i9
i1/

lq t

Maximum point value for this question: 160

12 minutes
lf the city is able to reduce dry weather infiltration by 50%, what will be

the average time between pump starts at the maximum pump rate,

assuming the same pump control elevations and dry weather
conditions?

¡/¿fen- '1xt/r QefreÞjv(t,l-s g) t79k: t3Lq. ) 9rl
?? z
f , 1? ós 2r'tn ;^l'/0.

'-L(c.6 t *.'n.y'"' lo' t'/

^ 
j -\'i'-'- 

f' -'Pl-'l

. Ll/
1-b'6' 

+"

$ oezs e---.

6 ,r[ 
n''z .- 7 tt

13 minutes

Team number: WEF Operations Challenge 2016



Starting pumped flow settings (RAS flow, WAS flow)

Starting aeration conditions (airflow, DO controllers, etc.)

ln each question, the teams will receive 25 points pertarget achieved, Some questions have

more targets than others, The table below summarizes the points for each question:

High Effluent COD

High Effluent BODs and NHq

High Effluent TKN, Low MLSS and Limit on Energy Us

Cold WastewaterTemperature, High Effluent BODs and TN

High Effluent Total Phos s and Limit on Chemical Dosa

Cold WastewaterTemperature, High Effluent BODs and NH¿

High Effluent Total Nitrogen and Limit on Energy Usage

Low SRT and MLSS

Energy and Chemical Cost Management
H igh-Strength Wastewater Treatment
SRT Control
Energy Management
Total Nitrogen Removal and Limit on Chemical Dosa

Clarifier Maintenance

o

a

a

,
?

lls Cold WastewaterTemperature, No DO Controller

Scoring

When the timer expires, the team's final score will be displayed. The final score will be the sum

of all the points earned in all questions. A perfect score is 1000 points. There are no penalties

for trying questions.

!
q

_6

Z
q
9

t2



Scenario #2: Activated Sludge
Use the scenario information for all questions and circle the correct answer for each.

You must show your work to receive full credit even if the answer is correct.

Test page number '19

For grader's use

Proper answer

Poinb eamed

(¿o

Maximum point value for this question: 12O

After the diffuser upgrade, additional savings at the Gator WRP were
achieved though replacing the current positive displacement air
compressors with high efficiency blowers which will reduce blower power

costs by 50% over the existing units. What will be the total yearly
savings in power costs with all of the efforts at the Gator WRP?

Í'l sio
xô.5 + 

'Lís O 4/' #"''
I tz7 ç â/o" o,

I z\-7 t
b 7t7'ç l'1"/

Team number: WEF Operations Challenge 2016



Scenario #2: Activated Sludge
Use the scenario information for all questions and circle the correct answer for each.

You must show your work to receive full credit even if the answer is correct.

Test page number 17

For grader's use
only

Proper answer

Poinfs eamed

6o

Maximum point value for this question: 60

What is the current F/M ratio of the Gator WRP? (Note. All 3 Aeration
basins are in operation.)

3 x o,s x 

', 
Jrt V/ ¡.o o . zzslS /Á' ?'¿¿¿'ss

3.5XY,3?x zôÒ 2 :jt33 /á-, Àoâ

v83Y
---^í-)rS7zzs/y -'ç

tY / &7S v lgoo
,/ o ec¡ = /CZLLLS4tuss

o,/133 yéoy6óxLt X,¿oc
= 26Y712 ÈoÞ

1êoC)

z-G ??
'- ¡aa-,/o.Lz2- - c). zs ?

Team number: WEF Operations Challenge 2016



Scenario #2: Activated Sludge

Use the scenario information for all questions and circle the correct answer for each

You must show your work to receive full credit even if the answer is correct.

Test page number 18

Maximum point value for this question: 90

The Gator WRP invests $240,000 to conved to fine bubble aeration and

reduces power usage by 35%. What is the payback period in years if the
facility receives an energy savings grant from the power company for
50o/o of the investment?

yL3t - \_ot7,>

For grader's use

Proper ansrær

è

Poinb eamed

Team number: WEF Operations Challenge 2016



Scenario #2: Activated Sludge
Use the scenario information for all questions and circle the correct answer for each.

You must show your work to receive full credit even if the answer is correct.

Test page number 16

or grader's use

Proper answer

C

Poinb eamed

St>

aximum point value for this question: 50

ln previous testing, it was determined that 8 hours of treatment was

needed for full treatment in aeration utilizing the daily average flow.
What would be the contact time in the aeration basins with two basins

operating?

K2/ . é'.? 5

_L .¿/
Y Y6o'Q2' 36ô,tS3s

Team number: WEF Operations Challenge 2016



The Plant

The wastewater treatment plant operations simulator (OpTool'") contains a mathematical

model of the conventional wastewater treatment plant shown below:

Cl.'lûd¡

t

SCOREBOARD

(tdrer{e 7

( lslrcdtê l!

dF

The plant consists of :

. an influent pumping station

. rectangular primary clarifiers

. 2 plug-flow activated sludge aeration tanks

¡ 4 circular secondary clarifiers
¡ 2 chemical dosage points (for iron addition for chemical phosphorus precipitation)

. a recycled activated sludge (RAS) pumping station
o a waste activated sludge (WAS) pumping station
. 2 gravity sludge thickeners

The Challenge Questions

Teams will be presented with a total of 15 challenge questions. Teams can answer the

questions in any order they like, and can do any question over as many times as needed. Make

sure to click on the red SUBMIT button to register your answer each time you complete the
q uestion.

The questions cover a wide range of operational situations, and require teams to make

operational changes to the plant to achieve a given set of targets. The following aspects of the

plant can change from question to question:

¡ Sizes of the aeration tanks
. Surface areas of the clarifiers
. Number of aeration tanks in service
o Number of secondary clarifiers in service

. lnfluent loading (flow, COD, BODs ammonia, temperature, pH)


